saronias. FCC RF Test Report Report No. : FR510740F

11AX40MIMO_Ant7_6885

Spectrum | u%r:

Ref Level 20.00 dBm Offset 16.97 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Rm View
M1[1] -0.54 dBm
6.886970 GHz
10 dBm
M1
0 dem ——
| [

-10 dBm /KM_ j—\\

/ \
/ |

L1
- e

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.885 GHz 691 pts Span 80.0 MHz

)i ] ]

Date: 13.JAN.2025 16:19:

o
rS
N

11AX40MIMO_Ant6_6925

Spectrum | %:'

Ref Level 20,00 dém Offset 16,72 dB & RBW 1 MHz

o Att 30 dB @ SWT 20 ms & VBW 2 MHz Mode Auto Sweep
Count 100/100
(@ 1rm view
M1[1] -0.77 dBm
6.923260 GHz
10 dBm
M1
0 dBm = =

-10 dBm //_ -ﬂ\\

[ \
) \

] [—

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.925 GHz 691 pts

Span 80.0 MHz
N
T
)i J | BEREREE B

Date: 13.JAN.2025 16:24:

s
w

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A107 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX40MIMO_Ant7_6925

Spectrum |

(=)

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 16.79 dB @ RBW 1 MHz

- SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

0.39 dBm
6.923730 GHzZ|

0 dem

M1

-10 dBm

-20 dBm

-30 dém

o

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.925 GHz

691 pts

Span 80.0 MHz

1

Date: 13.JAN.2025

16:2

11AX40MIMO_Ant6_6965

Spectrum |

(=]

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16,61 dB & RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-0.81 dBm
6.963260 GHz

0 dem

M1
¥

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.965 GHz

691 pts

1

Date: 13.JAN.2025 16:

[}

o
[
i

Span 80.0 MHz
N

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A108 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX40MIMO_Ant7_6965

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 16.58 dB @ RBW 1 MHz
30dB & SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

0.42 dBm
6.966620 GHZ|

0 dem

-10 dBm

-20 dBm /

-30 dém J

PN

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.965 GHz 691 pts

Span 80.0 MHz

1

Date: 13.JAN.2025 16:29:36

11AX40MIMO_Ant6_7085

Spectrum |

(=)

Ref Level 20,00 dém Offset 16,63 dB & RBW 1 MHz

o Att 30 dB @ SWT 20 ms & VBW 2 MHz Mode Auto Sweep
Count 100/100
(@ 1rm view
M1[1] -0.90 dBm
7.086510 GHz
10 dBm
M1
0 dBm ——— e ———
-10 dBm ﬂ

-20 dBm /

| 30 eler=

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 7.085 GHz 691 pts

1

Date: 13.JAN.2025 16:56:43

Span 80.0 MHz
N

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A109 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX40MIMO_Ant7_7085

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.71 dB @ RBW 1 MHz

20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-0.33 dBm
7.083610 GHZ|

0 dem

=

-10 dBm

-20 dBm r

-30 dém J

|t

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 7.085 GHz

691 pts

Span 80.0 MHz

1

Date: 13.JAN.2025

11AX80MIMO_Ant6_5985

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16.52 dB & RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.62 dBm
5.988240 GHz

0 dem

-10 dBm

-20 dBm

-
|

-30 dém

s

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.985 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:06:33

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A110 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_5985

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 16.63 dB @ RBW 1 MHz
30dB & SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-2.45 dBm
5.947490 GHz|

0 dém M1

-10 dBm

-20 dBm ,

-30 dém J

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.985 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:06:58

11AX80MIMO_Ant6_6145

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

Offset 16.07 dB & RBW 1 MHz
30 dB @ SWT 20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.34 dBm
6.142680 GHz

0 dem Al

-10 dBm

-20 dBm ‘

-30 dém I

D

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.145 GHz 691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:10:56é

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : Al11 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6145

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.16 dB @ RBW 1 MHz

20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-2.82 dBm
6.107720 GHzZ|

0dem —

-10 dBm

-20 dBm ‘

-30 dém I

A

-40 dBm

A

-50 dBm

-60 dBm

=70 dBm

CF 6.145 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:12:19

11AX80MIMO_Ant6_6385

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16.60 dB & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-4.14 dBm
6.389630 GHz

0 dem

-10 dBm

fott

-20 dBm

-30 dém

B ———
|

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.385 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:13:59

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number 1 A112 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6385

Spectrum |

(=)

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 16.72 dB @ RBW 1 MHz

- SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-2.59 dBm
6.347490 GHzZ|

0 dem

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.385 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:

15:24

11AX80MIMO_Ant6_6465

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16.52 dB & RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.60 dBm
6.462220 GHz

0 dem

-10 dBm

-20 dBm

-30 dém

[ R NN AR R
f

]

o
| ]

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.465 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:

17:07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A113 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6465

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 16.64 dB @ RBW 1 MHz
30dB & SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-3.08 dBm
6.468010 GHZ|

0 dem

-10 dBm

-20 dBm (

-30 dém (

s

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.465 GHz 691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:18:32

11AX80MIMO_Ant6_6545

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

Offset 16,39 dB & RBW 1 MHz
30 dB @ SWT 20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.45 dBm
6.540830 GHz

0 dem

-10 dBm

-20 dBm ‘

-30 dém I

MWJ
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.545 GHz 691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:24:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : Al14 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6545

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.56 dB @ RBW 1 MHz

20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-2.04 dBm
6.507720 GHzZ|

0 dem

-10 dBm

-20 dBm

-30 dém

Mw

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.545 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025

17:36:56

11AX80MIMO_Ant6_6625

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16.44 dB @ RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.69 dBm
6.620830 GHz

0 dem

i

-10 dBm

-20 dBm

-30 dém

| -]
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.625 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025

17:40:14

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A115 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6625

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.60 dB @ RBW 1 MHz

20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-3.09 dBm
6.627080 GHzZ|

0 dem

W]

-10 dBm

-20 dBm

-30 dém

SEm .
|

L mme—— "]
|

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.625 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 1

-1
S
—
0
s

11AX80MIMO_Ant6_6705

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

Offset
30 dB @ SWT

16,27 dB @ RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-4.28 dBm
6.707320 GHz

0 dem

-10 dBm

VT

-20 dBm [

-30 dém f

Ww—v—’"“-’—
L
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.705 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 1

-
S
w
=3
a

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A116 of A379



saronias. FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6705

o Att

Spectrum |

(=)

30

Count 100/100

Ref Level 20.00 dBm Offset 16.45 dB

dB & SWT 20 ms

@ RBW 1 MHz
@ ¥YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-3.72 dBm
6.741350 GHzZ|

0 dem

-10 dBm

-20 dBm

-30 dém

[
|

EEE

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.705 GHz

691 pts Span 160.0 MHz
) J D e
Date: 13.JAN.2025 17:44:29
11AX80MIMO_Ant6_6785
Spectrum | |n€3|
Ref Level 20,00 dém Offset 16,79 dB & RBW 1 MHz
o ALt 30 dB @ SWT 20 ms & VYBW 3 MHz Mode Auto Sweep
Count 100/100
(@ 1rm view
M1[1] -4.29 dBm,
6.793800 GHz
10 dBm
0 dem T
-10 dBm [ \
-20 dBm I \
-30 dBm
Wwwﬂ’ LLML_%N_W__W_
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 6.785 GHz 691 pts Span 160.0 MHz
)i ] | EEREEEE N
Date: 13.JAN.2025 17:46:23
Sporton International Inc. (Kunshan) Page Number 1 A117 of A379

TEL : +86-512-57900158
FCC ID: IHDT56AU6



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6785

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.90 dB & RBW 1 MHz

20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-3.97 dBm
6.747720 GHzZ|

0 dem

-10 dBm

-20 dBm

-30 dém

S
————
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.785 GHz

691 pts

Span 160.0 MHz

1

Date:

13.JAN.2025 17:47:4

11AX80MIMO_Ant6_6865

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 17.04 dB & RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-4.75 dBm
6.849950 GHz

0 dem

-10 dBm

-20 dBm

-30 dém

-40 dBm

I —

-50 dBm

-60 dBm

=70 dBm

CF 6.865 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025

17:53:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A118 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6865

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 17.17 dB @ RBW 1 MHz

20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-4.08 dBm
6.892320 GHZ|

0 dem

-10 dBm

-20 dBm (

-30 dém {

L

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.865 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:54:31

11AX80MIMO_Ant6_6945

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16.84 dB @ RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-3.80 dBm
6.938290 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm
| e

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.945 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:56:14

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A119 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_6945

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

30dB & SWT

Offset 16.99 dB @ RBW 1 MHz

20 ms & ¥BW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-2.11 dBm
6.907260 GHZ|

adem M1

S

-10 dBm

|

-20 dBm

-30 dém J
|

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.945 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 17:57:34

11AX80MIMO_Ant6_7025

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

30 dB & SWT

Offset 16,73 dB @« RBW 1 MHz

20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-4.66 dBm
6.998840 GHz

0 dem

-10 dBm

-20 dBm [

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 7.025 GHz

691 pts

Span 160.0 MHz

1

Date: 13.JAN.2025 18:33:39

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A120 of A379



saronias. FCC RF Test Report Report No. : FR510740F

11AX80MIMO_Ant7_7025

Spectrum | |u%1|

Ref Level 20.00 dBm Offset 16.85 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Rm View
M1[1] -3.88 dBm
7.020830 GHz
10 dBm
0 dBm ot

-10 dBm [ w
-20 dBm

t——r— )
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 7.025 GHz 691 pts Span 160.0 MHz

)i ] ]

Date: 13.JAN.2025 18:35:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A121 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant6 5955 See test graph See test graph PASS
Ant7 5955 See test graph See test graph PASS
Ant6 6175 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant6 6415 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
Ant6 6435 See test graph See test graph PASS
Ant7 6435 See test graph See test graph PASS
Ant6 6475 See test graph See test graph PASS
Ant7 6475 See test graph See test graph PASS
Ant6 6515 See test graph See test graph PASS
Ant7 6515 See test graph See test graph PASS
Ant6 6535 See test graph See test graph PASS
11AX20MIMO Ant7 6535 See test graph See test graph PASS
Ant6 6695 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant6 6855 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant6 6875 See test graph See test graph PASS
Ant7 6875 See test graph See test graph PASS
Ant6 6895 See test graph See test graph PASS
Ant7 6895 See test graph See test graph PASS
Ant6 6995 See test graph See test graph PASS
Ant7 6995 See test graph See test graph PASS
Ant6 7095 See test graph See test graph PASS
Ant7 7095 See test graph See test graph PASS
Ant6 5965 See test graph See test graph PASS
Ant7 5965 See test graph See test graph PASS
Ant6 6165 See test graph See test graph PASS
Ant7 6165 See test graph See test graph PASS
Ant6 6405 See test graph See test graph PASS
Ant7 6405 See test graph See test graph PASS
Ant6 6445 See test graph See test graph PASS
Ant7 6445 See test graph See test graph PASS
Ant6 6485 See test graph See test graph PASS
L1AX40MIMO Ant7 6485 See test graph See test graph PASS
Ant6 6525 See test graph See test graph PASS
Ant7 6525 See test graph See test graph PASS
Ant6 6565 See test graph See test graph PASS
Ant7 6565 See test graph See test graph PASS
Ant6 6685 See test graph See test graph PASS
Ant7 6685 See test graph See test graph PASS
Ant6 6845 See test graph See test graph PASS
Ant7 6845 See test graph See test graph PASS
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Ant6 6885 See test graph See test graph PASS
Ant7 6885 See test graph See test graph PASS
Ant6 6925 See test graph See test graph PASS
Ant7 6925 See test graph See test graph PASS
Ant6 6965 See test graph See test graph PASS
Ant7 6965 See test graph See test graph PASS
Ant6 7085 See test graph See test graph PASS
Ant7 7085 See test graph See test graph PASS
Ant6 5985 See test graph See test graph PASS
Ant7 5985 See test graph See test graph PASS
Ant6 6145 See test graph See test graph PASS
Ant7 6145 See test graph See test graph PASS
Ant6 6385 See test graph See test graph PASS
Ant7 6385 See test graph See test graph PASS
Ant6 6465 See test graph See test graph PASS
Ant7 6465 See test graph See test graph PASS
Ant6 6545 See test graph See test graph PASS
Ant7 6545 See test graph See test graph PASS
Ant6 6625 See test graph See test graph PASS
LIAXBOMIMO Ant7 6625 See test graph See test graph PASS
Ant6 6705 See test graph See test graph PASS
Ant7 6705 See test graph See test graph PASS
Ant6 6785 See test graph See test graph PASS
Ant7 6785 See test graph See test graph PASS
Ant6 6865 See test graph See test graph PASS
Ant7 6865 See test graph See test graph PASS
Ant6 6945 See test graph See test graph PASS
Ant7 6945 See test graph See test graph PASS
Ant6 7025 See test graph See test graph PASS
Ant7 7025 See test graph See test graph PASS
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CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.58 dBm RBW 200.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34.650 MHz 200.000 kHz 5.92012 GHz -61.54 dBm -54.96 dB -14.96 dB
-34.650 MHz -23,100 MHz 200,000 kHz 5.92069 GHz -61,35 dBm -54.77 dB -15.12 dB
-23.100 MHz -12.550 MHz 200.000 kHz 5.94233 GHz -46.55 dBm -39.97 dB -19.87 dB
-12.550 MHz -11,550 MHz 200,000 kHz 5.94245 GHz -47.,43 dBm -40,86 dB -20.96 dB
11.550 MHz 12,550 MHz 200.000 kHz 5.96752 GHz -46.82 dBm -40.25 dB -20.95 dB
12,550 MHz 23,100 MHz 200,000 kHz 5.96783 GHz -47.14 dBm -40,56 dB -20.35 dB
23.100 MHz 34.650 MHz 200.000 kHz 5.98958 GHz -62.27 dBm -55.69 dB -15.77 dB
34,650 MHz 50,000 MHz 200,000 kHz 5.98989 GHz -62,43 dBm -55,86 dB -15.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.98 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,350 MHz 200,000 kHz 5.92335 GHz -60,86 dBm -53,89 dB -13.89 dB
-31.350 MHz -20.,900 MHz 200.000 kHz 5.92387 GHz -60.75 dBm -53.77 dB -14.03 dB
-20.,900 MHz -11.450 MHz 200,000 kHz 5.94341 GHz -42,65 dBm -35.67 dB -15.55 dB
-11.450 MHz -10.450 MHz 200.000 kHz 5.94358 GHz -42.75 dBm -35.77 dB -16.27 dB
10.450 MHz 11,450 MHz 200,000 kHz 5.96645 GHz -43,77 dBm -36,80 dB -16.90 dB
11.450 MHz 20.900 MHz 200.000 kHz 5.96645 GHz -42.90 dBm -35.92dB -15.92 dB
20,900 MHz 31,350 MHz 200,000 kHz 5.98615 GHz -60,39 dBm -53.41 dB -13.65 dB
31.350 MHz 50.000 MHz 200.000 kHz 5.98679 GHz -60.77 dBm -53.80 dB -13.80 dB
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CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.34 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,950 MHz 200,000 kHz 6.14297 GHz -62,70 dBm -55,35 dB -15,35 dB
-31.950 MHz -21,300 MHz 200.000 kHz 6.14313 GHz -652.95 dBm -55.60 dB -15.69 dB
-21,300 MHz -11,650 MHz 200,000 kHz 6.16318 GHz -43,30 dBm -35,96 dB -15.81 dB
-11.650 MHz -10.650 MHz 200.000 kHz 6.16340 GHz -43.24 dBm -35.89 dB -16.79 dB
10.650 MHz 11,650 MHz 200,000 kHz 6.18654 GHz -42,36 dBm -35,02 dB -17.32 dB
11.650 MHz 21.300 MHz 200.000 kHz 6.18667 GHz -43.07 dBm -35.73 dB -15.72 dB
21,300 MHz 31,950 MHz 200,000 kHz 6.20690 GHz -62,99 dBm -55,65 dB -15.70 dB
31,950 MHz 50,000 MHz 200,000 kHz 6.20753 GHz -62,66 dBm -55,32 dB -15,32 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.38 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.14286 GHz -62,38 dBm -55,00 dB -15.00 dB
-32.100 MHz -21.400 MHz 200.000 kHz ©6.14302 GHz -51.92 dBm -54.54 dB -14.67 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.16328 GHz -44.,71 dBm -37,32 dB -17.30 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.16336 GHz -43.54 dBm -36.15 dB -17.45 dB
10,700 MHz 11,700 MHz 200,000 kHz 5,18670 GHz -43,84 dBm -36.45 dB -16.55 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.18673 GHz -43.49 dBm -36.11dB -16.09 dB
21,400 MHz 32,100 MHz 200,000 kHz 5,20671 GHz -61.74 dBm -54,36 dB -14,80 dB
32,100 MHz 50.000 MHz 200.000 kHz 6.20716 GHz -52.21 dBm -54.82 dB -14.82 dB
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.31dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,950 MHz 200,000 kHz 5,38246 GHz -60,16 dBm -52,85 dB -12,85 dB
-31.950 MHz -21,300 MHz 200.000 kHz 6.38324 GHz -59.96 dBm -52.65 dB -12.86 dB
-21,300 MHz -11,650 MHz 200,000 kHz 6.40331 GHz -43,93 dBm -36,62 dB -16.59 dB
-11.650 MHz -10.650 MHz 200.000 kHz 6.40336 GHz -44.47 dBm -37.17 dB -17.27 dB
10.650 MHz 11,650 MHz 200,000 kHz 6.42664 GHz -44,11 dBm -36.81 dB -17.11 dB
11.650 MHz 21.300 MHz 200.000 kHz 6.42666 GHz -42.72 dBm -35.41dB -15.40 dB
21,300 MHz 31,950 MHz 200,000 kHz 6.44661 GHz -60,15 dBm -52.84 dB -13.23 dB
31,950 MHz 50,000 MHz 200,000 kHz 6.44707 GHz -60,57 dBm -53.27 dB -13.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.69 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,500 MHz 200,000 kHz 6.38326 GHz -57.78 dBm -51,10 dB -11.10 dB
-31.500 MHz -21.000 MHz 200.000 kHz ©6.38380 GHz -57.93 dBm -51.24 dB -11.58 dB
-21,000 MHz -11,500 MHz 200,000 kHz 6.40332 GHz -42,93 dBm -36,25 dB -16.10 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.40353 GHz -42.43 dBm -35.75 dB -16.25 dB
10,500 MHz 11,500 MHz 200,000 kHz 5,42649 GHz -41,31 dBm -34.63 dB -14,93 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.42657 GHz -42.14 dBm -35.45 dB -15.39 dB
21,000 MHz 31,500 MHz 200,000 kHz 6.445639 GHz -57.97 dBm -51,29 dB -11.42 dB
31.500 MHz 50.000 MHz 200.000 kHz 6.445656 GHz -57.97 dBm -51.29 dB -11.29 dB
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.72 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 6.40334 GHz -59,19 dBm -52,48 dB -12.48 dB
-31.650 MHz -21,100 MHz 200.000 kHz ©6.40339 GHz -59.38 dBm -52.66 dB -12.70 dB
-21,100 MHz -11,550 MHz 200,000 kHz 6.42338 GHz -41,51 dBm -34.80 dB -14.73 dB
-11.550 MHz -10.550 MHz 200.000 kHz 6.42349 GHz -41.77 dBm -35.06 dB -15.76 dB
10,550 MHz 11,550 MHz 200,000 kHz 6.44653 GHz -41,85 dBm -35.14 dB -15.44 dB
11.550 MHz 21.100 MHz 200.000 kHz 6.44657 GHz -42.27 dBm -35.55 dB -15.54 dB
21,100 MHz 31.650 MHz 200,000 kHz 6.46660 GHz -60,32 dBm -53.61 dB -13.67 dB
31,650 MHz 50,000 MHz 200,000 kHz 6.46711 GHz -60,05 dBm -53,33 dB -13,33 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.25dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -33,000 MHz 200,000 kHz 6.40193 GHz -60,08 dBm -52,83 dB -12,83 dB
-33.000 MHz -22,000 MHz 200.000 kHz 6.40240 GHz -60.21 dBm -52.96 dB -13.39 dB
-22,000 MHz -12,000 MHz 200,000 kHz 6.42286 GHz -45,38 dBm -38,13 dB -18.02 dB
-12.000 MHz -11.000 MHz 200.000 kHz 6.42303 GHz -44.56 dBm -37.31dB -17.81 dB
11.000 MHz 12,000 MHz 200,000 kHz 6.44694 GHz -43,45 dBm -36,20 dB -17.30 dB
12.000 MHz 22.000 MHz 200.000 kHz ©6.44703 GHz -44.09 dBm -36.84 dB -16.81 dB
22,000 MHz 33,000 MHz 200,000 kHz 5,46741 GHz -59,90 dBm -52,65 dB -13.30 dB
33.000 MHz 50.000 MHz 200.000 kHz 6.46852 GHz -59.79 dBm -52.54 dB -12.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.76 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 5,44247 GHz -58,35 dBm -51,58 dB -11.58 dB
-32.400 MHz -21.600 MHz 200.000 kHz 6.44269 GHz -58.24 dBm -51.47 dB -11.57 dB
-21.600 MHz -11,800 MHz 200,000 kHz 6.46319 GHz -42,92 dBm -36,16 dB -16.16 dB
-11.800 MHz -10.800 MHz 200.000 kHz 6.46321 GHz -43.12 dBm -36.36 dB -16.46 dB
10,800 MHz 11,800 MHz 200,000 kHz 5,48679 GHz -43,07 dBm -36,31 dB -16.41 dB
11.800 MHz 21.600 MHz 200.000 kHz 6.48681 GHz -43.03 dBm -36.26 dB -16.26 dB
21,600 MHz 32,400 MHz 200,000 kHz 6.50731 GHz -58,51 dBm 51,75 dB -11.85 dB
32,400 MHz 50,000 MHz 200,000 kHz 6.50809 GHz -58.67 dBm -51,91 dB -11.91 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.77 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.44233 GHz -58,91 dBm -52,14 dB -12,14 dB
-32.100 MHz -21.400 MHz 200.000 kHz ©6.44303 GHz -59.12 dBm -52.35dB -12.49 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.46315 GHz -44,13 dBm -37.,36 dB -17.24 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.46331 GHz -44.49 dBm -37.72.dB -17.82 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.48665 GHz -42,90 dBm -36,13 dB -17.03 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.48673 GHz -42.96 dBm -36.19 dB -16.17 dB
21,400 MHz 32,100 MHz 200,000 kHz 5,50674 GHz -58,78 dBm -52,01 dB -12.42 dB
32,100 MHz 50.000 MHz 200.000 kHz 6.50732 GHz -59.21 dBm -52.44 dB -12.44 dB
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.63 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,550 MHz 200,000 kHz 6.48214 GHz -59,73 dBm -53.09 dB -13.09 dB
-32.550 MHz -21.700 MHz 200.000 kHz 6.48283 GHz -59.33 dBm -52.69 dB -13.11 dB
-21.,700 MHz -11,850 MHz 200,000 kHz 6.50305 GHz -44.,23 dBm -37.60 dB -17.51 dB
-11.850 MHz -10.850 MHz 200.000 kHz 6.50319 GHz -43.60 dBm -36.96 dB -17.66 dB
10.850 MHz 11,850 MHz 200,000 kHz 6.52681 GHz -43,37 dBm -36,73 dB -17.63 dB
11.850 MHz 21.700 MHz 200.000 kHz 6.52698 GHz -43.37 dBm -36.74 dB -16.64 dB
21,700 MHz 32,550 MHz 200,000 kHz 6.54755 GHz -59,58 dBm -52.94 dB -12,95 dB
32,550 MHz 50,000 MHz 200,000 kHz 5,54778 GHz -59.,88 dBm -53,25 dB -13.25 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.38 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.48253 GHz -58,49 dBm -52,11 dB -12,11 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.48311 GHz -58.47 dBm -52.09 dB -12.49 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.50319 GHz -42,65 dBm -36.27 dB -16.22 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.50327 GHz -42.90 dBm -36.53 dB -16.83 dB
10,750 MHz 11,750 MHz 200,000 kHz 5.52675 GHz -43,85 dBm -37.48 dB -17.58 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.52681 GHz -43.52 dBm -37.14 dB -17.10 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.54718 GHz -58,55 dBm -52,17 dB -12.26 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.54727 GHz -58.55 dBm -52.18 dB -12.18 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.61 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,950 MHz 200,000 kHz 6.50303 GHz -61,75 dBm -54,15 dB -14,15 dB
-31.950 MHz -21,300 MHz 200.000 kHz 6.50307 GHz -51.08 dBm -53.47 dB -13.50 dB
-21,300 MHz -11,650 MHz 200,000 kHz 6.52322 GHz -43,48 dBm -35,88 dB -15.76 dB
-11.650 MHz -10.650 MHz 200.000 kHz 6.52337 GHz -43.68 dBm -36.07 dB -16.57 dB
10.650 MHz 11,650 MHz 200,000 kHz 6.54661 GHz -43,18 dBm -35,58 dB -16.48 dB
11.650 MHz 21.300 MHz 200.000 kHz 6.54678 GHz -44.38 dBm -36.77 dB -16.67 dB
21,300 MHz 31,950 MHz 200,000 kHz 6.56693 GHz -61,72 dBm 54,11 dB -14,14 dB
31,950 MHz 50,000 MHz 200,000 kHz 6.56719 GHz -61.44 dBm -53,83 dB -13.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.16 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,350 MHz 200,000 kHz 6.50333 GHz -60,17 dBm -53.01 dB -13.01 dB
-31.350 MHz -20.,900 MHz 200.000 kHz 6.50444 GHz -59.44 dBm -52.28 dB -13.18 dB
-20.,900 MHz -11.450 MHz 200,000 kHz 5,52349 GHz -42,25 dBm -35,09 dB -15.03 dB
-11.450 MHz -10.450 MHz 200.000 kHz 6.52357 GHz -42.46 dBm -35.30 dB -15.60 dB
10.450 MHz 11,450 MHz 200,000 kHz 5.54640 GHz -43,06 dBm -35,91 dB -17.01 dB
11.450 MHz 20.900 MHz 200.000 kHz 6.54671 GHz -44.10 dBm -36.94 dB -16.72 dB
20,900 MHz 31,350 MHz 200,000 kHz 6.56630 GHz -60,95 dBm -53,79 dB -13.85 dB
31.350 MHz 50.000 MHz 200.000 kHz 6.56670 GHz -60.94 dBm -53.78 dB -13.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.15dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 6.66198 GHz -60,95 dBm -52,81 dB -12,81 dB
-32.400 MHz -21.600 MHz 200.000 kHz 6.66319 GHz -60.15 dBm -52.00 dB -12.65 dB
-21.600 MHz -11,800 MHz 200,000 kHz 6.68304 GHz -44.,68 dBm -36.54 dB -16.40 dB
-11.800 MHz -10.800 MHz 200.000 kHz 6.68321 GHz -44.86 dBm -36.72 dB -16.82 dB
10,800 MHz 11,800 MHz 200,000 kHz 5,70673 GHz -44.,50 dBm -36,35 dB -17.85 dB
11.800 MHz 21.600 MHz 200.000 kHz 6.70682 GHz -44.42 dBm -36.27 dB -16.26 dB
21,600 MHz 32,400 MHz 200,000 kHz 6.72722 GHz -61,40 dBm -53,26 dB -13.46 dB
32,400 MHz 50,000 MHz 200,000 kHz 5,72842 GHz -61,46 dBm -53,32 dB -13.32 dB
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Ref Level 5.89 dBm Offset 15.89 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.73 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,350 MHz 200,000 kHz 6.66301 GHz -59,92 dBm -53,19 dB -13,19 dB
-31.350 MHz -20.,900 MHz 200.000 kHz 6.66376 GHz -59.88 dBm -53.15dB -13.27 dB
-20.,900 MHz -11.450 MHz 200,000 kHz 6.68327 GHz -43,25 dBm -36,52 dB -16.28 dB
-11.450 MHz -10.450 MHz 200.000 kHz 6.68358 GHz -42.60 dBm -35.87 dB -16.37 dB
10.450 MHz 11,450 MHz 200,000 kHz 5,70641 GHz -41,85 dBm -35,12 dB -16.02 dB
11.450 MHz 20.900 MHz 200.000 kHz 6.70646 GHz -41.93 dBm -35.20 dB -15.19 dB
20,900 MHz 31,350 MHz 200,000 kHz 6.72621 GHz -60,37 dBm -53.63 dB -13.80 dB
31.350 MHz 50.000 MHz 200.000 kHz 6.72735 GHz -60.25 dBm -53.51dB -13.51 dB
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Count 100/100
@ 1Rm View
0 dBI imit ¢heck PASS
<200
-10 dBm f -—aiﬁ- T!
-20 dBm i ‘!H
~ ) —
30 dém T ] —
-40 dBm /{ \\
-50 dBm — " ——
-60 derm—y v,
-70 dBm
-80 dBm
-90 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.17 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31.200 MHz 200,000 kHz 6.82307 GHz -59,25 dBm -52,08 dB -12,08 dB
-31.200 MHz -20.800 MHz 200.000 kHz 6.82398 GHz -59.29 dBm -52.12 dB -12.33 dB
-20.,800 MHz -11.400 MHz 200,000 kHz 5,84349 GHz -41,67 dBm -34,50 dB -14,40 dB
-11.400 MHz -10.400 MHz 200.000 kHz 6.84361 GHz -41.77 dBm -34.60 dB -14.90 dB
10.400 MHz 11,400 MHz 200,000 kHz 6.86639 GHz -42,55 dBm -35,38 dB -15.68 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.86647 GHz -42.45 dBm -35.28 dB -15.23 dB
20,800 MHz 31.200 MHz 200,000 kHz 6.88607 GHz -60,25 dBm -53,08 dB -13.24 dB
31,200 MHz 50,000 MHz 200,000 kHz 6.88624 GHz -60,25 dBm -53,08 dB -13.08 dB
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Ref Level 6.61 dBm
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Offset 16.61 dB
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CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -6.65dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,800 MHz 200,000 kHz 6.82294 GHz -60,69 dBm -54.04 dB -14.04 dB
-31.800 MHz -21.200 MHz 200.000 kHz 6.82328 GHz -60.75 dBm -54.11 dB -14.19 dB
-21.200 MHz -11,600 MHz 200,000 kHz 5,84340 GHz -43,97 dBm -37,32 dB -17.32 dB
-11.600 MHz -10.600 MHz 200.000 kHz ©6.84340 GHz -44.29 dBm -37.65 dB -17.75 dB
10,600 MHz 11,600 MHz 200,000 kHz 6.86657 GHz -42,76 dBm -36,11 dB -16.81 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.86665 GHz -43.09 dBm -36.45 dB -16.41 dB
21,200 MHz 31,800 MHz 200,000 kHz 6.88669 GHz -60,36 dBm -53,72 dB -13.85 dB
31.800 MHz 50.000 MHz 200.000 kHz 6.88824 GHz -60.62 dBm -53.97 dB -13.97 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.70dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.84288 GHz -58.67 dBm -50,98 dB -10.98 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.84311 GHz -58.52 dBm -50.82 dB -11.05 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.86328 GHz -42,69 dBm -35,00 dB -14,98 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.86331 GHz -43.72 dBm -36.03 dB -16.13 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.88668 GHz -42,77 dBm -35.07 dB -15.57 dB
11.700 MHz 21.400 MHz 200.000 kHz ©6.88687 GHz -42.36 dBm -34.67 dB -14.53 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.90703 GHz -59,42 dBm 51,72 dB -11.80 dB
32,100 MHz 50,000 MHz 200,000 kHz 6.90820 GHz -59,90 dBm -52,20 dB -12,20 dB
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Ref Level 6.65 dBm  Offset 16.65 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.30dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,800 MHz 200,000 kHz 6.84304 GHz -60,97 dBm -53.67 dB -13.67 dB
-31.800 MHz -21.200 MHz 200.000 kHz 6.84342 GHz -51.07 dBm -53.76 dB -14.01 dB
-21.200 MHz -11,600 MHz 200,000 kHz 6.86338 GHz -44,14 dBm -36,83 dB -16.81 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.86341 GHz -43.45 dBm -36.15 dB -16.25 dB
10,600 MHz 11,600 MHz 200,000 kHz 6.88659 GHz -42,83 dBm -35,52 dB -15.82 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.88661 GHz -42.69 dBm -35.39 dB -15.39 dB
21,200 MHz 31,800 MHz 200,000 kHz 5,90679 GHz -61,58 dBm -54,28 dB -14,29 dB
31.800 MHz 50.000 MHz 200.000 kHz 6.90731 GHz -51.26 dBm -53.96 dB -13.96 dB
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Ref Level 6.36 dBm Offset 16.36 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.99 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,700 MHz 200,000 kHz 6.86118 GHz -59.97 dBm -52,98 dB -12,98 dB
-32.700 MHz -21.800 MHz 200.000 kHz 6.86247 GHz -59.94 dBm -52.95 dB -13.13 dB
-21.800 MHz -11,900 MHz 200,000 kHz 6.88309 GHz -43,27 dBm -36,28 dB -16.28 dB
-11.900 MHz -10.900 MHz 200.000 kHz 6.88311 GHz -43.55 dBm -36.56 dB -16.66 dB
10,900 MHz 11,900 MHz 200,000 kHz 6.90690 GHz -43,03 dBm -36.04 dB -16.14 dB
11.900 MHz 21.800 MHz 200.000 kHz 6.90697 GHz -42.98 dBm -35.99 dB -15.94 dB
21,800 MHz 32,700 MHz 200,000 kHz 6.92752 GHz -59,90 dBm -52,92 dB -13.12 dB
32,700 MHz 50,000 MHz 200,000 kHz 5,92776 GHz -60,28 dBm -53,29 dB -13,29 dB
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Ref Level 6.56 dBm  Offset 16.56 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.66 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,800 MHz 200,000 kHz 5,86242 GHz -61.44 dBm -54,78 dB -14.78 dB
-31.800 MHz -21.200 MHz 200.000 kHz 6.86383 GHz -60.94 dBm -54.28 dB -14.98 dB
-21.200 MHz -11,600 MHz 200,000 kHz 6.88335 GHz -42,41 dBm -35,75 dB -15.70 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.88342 GHz -42.44 dBm -35.78 dB -16.28 dB
10,600 MHz 11,600 MHz 200,000 kHz 6.90660 GHz -43,24 dBm -36,58 dB -16.68 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.90661 GHz -43.38 dBm -36.72 dB -16.72 dB
21,200 MHz 31,800 MHz 200,000 kHz 5,92678 GHz -61,06 dBm -54,40 dB -14.43 dB
31.800 MHz 50.000 MHz 200.000 kHz 6.92854 GHz -51.19 dBm -54.52 dB -14.52 dB
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CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.44 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.96286 GHz -57.07 dBm -49.64 dB -9.64 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.96312 GHz -57.25 dBm -49.81 dB -10.05 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.98328 GHz -42,99 dBm -35,55 dB -15.53 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.98332 GHz -43.34 dBm -35.90 dB -16.40 dB
10,700 MHz 11,700 MHz 200,000 kHz 7.00669 GHz -44.,21 dBm -36,78 dB -16.88 dB
11.700 MHz 21.400 MHz 200.000 kHz 7.00698 GHz -43.95 dBm -36.51 dB -16.29 dB
21,400 MHz 32,100 MHz 200,000 kHz 7.02640 GHz -58.84 dBm 51,41 dB -12,20 dB
32,100 MHz 50,000 MHz 200,000 kHz 7.02769 GHz -59.44 dBm -52,01 dB -12,01 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.08 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.96253 GHz -56,57 dBm -50,49 dB -10.49 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.96321 GHz -56.18 dBm -50.09 dB -10.44 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.98322 GHz -42,42 dBm -36.34 dB -16.27 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.98331 GHz -42.13 dBm -36.04 dB -16.14 dB
10,700 MHz 11,700 MHz 200,000 kHz 7.00669 GHz -43,47 dBm -37,39 dB -17.49 dB
11.700 MHz 21.400 MHz 200.000 kHz 7.00676 GHz -43.22 dBm -37.14 dB -17.09 dB
21,400 MHz 32,100 MHz 200,000 kHz 7.02705 GHz -58,41 dBm -52,33 dB -12,39 dB
32,100 MHz 50.000 MHz 200.000 kHz 7.02715 GHz -58.37 dBm -52.29 dB -12.29 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.22 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,950 MHz 200,000 kHz 7.06240 GHz -55,76 dBm -48,54 dB -8.54 dB
-31.950 MHz -21,300 MHz 200.000 kHz 7.06319 GHz -55.80 dBm -48.57 dB -8.74 dB
-21,300 MHz -11,650 MHz 200,000 kHz 7.07649 GHz -45,76 dBm -38,53 dB -12.84 dB
-11.650 MHz -10.650 MHz 200.000 kHz 7.08336 GHz -40.61 dBm -33.39dB -13.69 dB
10.650 MHz 11,650 MHz 200,000 kHz 7.10665 GHz -40,81 dBm -33,59 dB -13.69 dB
11.650 MHz 21.300 MHz 200.000 kHz 7.10674 GHz -39.96 dBm -32.73 dB -12.66 dB
21,300 MHz 31,950 MHz 200,000 kHz 7.12686 GHz -56,97 dBm -49,75 dB -9.85dB
31,950 MHz 50,000 MHz 200,000 kHz 7.12753 GHz -56.68 dBm -49,46 dB -9.46 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.49 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 7.06319 GHz -54.,80 dBm -48,31 dB -8.31dB
-31.650 MHz -21,100 MHz 200.000 kHz 7.06365 GHz -54.55 dBm -48.06 dB -8.40 dB
-21,100 MHz -11,550 MHz 200,000 kHz 7.08326 GHz -42,57 dBm -36,08 dB -15.92 dB
-11.550 MHz -10.550 MHz 200.000 kHz 7.08345 GHz -42.96 dBm -36.47 dB -16.57 dB
10,550 MHz 11,550 MHz 200,000 kHz 7.10654 GHz -42,43 dBm -35.94 dB -16.24 dB
11.550 MHz 21.100 MHz 200.000 kHz 7.10657 GHz -41.33 dBm -34.83 dB -14.82 dB
21,100 MHz 31.650 MHz 200,000 kHz 7.12619 GHz -55,22 dBm -48,72 dB -9.25dB
31.650 MHz 50.000 MHz 200.000 kHz 7.126688 GHz -56.09 dBm -49.59 db -9.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.75dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.610 MHz 500,000 kHz 5.90356 GHz -55,53 dBm 51,78 dB -11.78 dB
-59.610 MHz -39.740 MHz 500.000 kHz 5.90554 GHz -55.45 dBm -51.70 dB -11.79 dB
-39.740 MHz -20,870 MHz 500,000 kHz 5.94354 GHz -41,95 dBm -38,20 dB -17.95 dB
-20.870 MHz -19.870 MHz 500.000 kHz 5.94414 GHz -45.30 dBm -41.55 dB -21.75 dB
19.870 MHz 20,870 MHz 500,000 kHz 5.98586 GHz -43,86 dBm -40,11 dB -20.31 dB
20.870 MHz 39.740 MHz 500.000 kHz 5.98626 GHz -42.40 dBm -38.65 dB -18.49 dB
39.740 MHz 59,610 MHz 500,000 kHz 5,02372 GHz -56,22 dBm -52.47 dB -13.00 dB
59.610 MHz 100,000 MHz 500,000 kHz 6.02494 GHz -56,52 dBm -52.77 dB -12.77 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.80 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.280 MHz 500,000 kHz 5.90557 GHz -54,71 dBm -50,90 dB -10.90 dB
-59.280 MHz -39.520 MHz 500.000 kHz 5.90579 GHz -54.71 dBm -50.91 dB -10.95 dB
-39.520 MHz -20,760 MHz 500,000 kHz 5.92857 GHz -45,84 dBm -42.,04 dB -15,35 dB
-20.760 MHz -19.760 MHz 500.000 kHz 5.94425 GHz -42.05 dBm -38.25 dB -18.45 dB
19.760 MHz 20,760 MHz 500,000 kHz 5.98575 GHz -43,30 dBm -39,50 dB -19.70 dB
20.760 MHz 39.520 MHz 500.000 kHz 5.98609 GHz -41.39 dBm -37.59 dB -17.45 dB
39.520 MHz 59,280 MHz 500,000 kHz 6.02369 GHz -55,52 dBm 51,72 dB -12.07 dB
59.280 MHz 100,000 MHz 500.000 kHz 6.02479 GHz -55.95 dBm -52.15 dB -12.15 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.46 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,310 MHz 500,000 kHz 6.10526 GHz -55,31 dBm -51.86 dB -11.86 dB
-59.310 MHz -39.540 MHz 500.000 kHz 6.10602 GHz -54.99 dBm -51.53 dB -11.73 dB
-39.540 MHz -20,770 MHz 500,000 kHz 6.12885 GHz -46,40 dBm -42,94 dB -16.39 dB
-20.770 MHz -19.770 MHz 500.000 kHz 6.14424 GHz -42.83 dBm -39.37 dB -19.57 dB
19.770 MHz 20,770 MHz 500,000 kHz 5,18576 GHz -43,03 dBm -39,58 dB -19.78 dB
20.770 MHz 39.540 MHz 500.000 kHz 6.18620 GHz -41.25 dBm -37.79dB -17.61 dB
39.540 MHz 59,310 MHz 500,000 kHz 6.22386 GHz -57.59 dBm -54,13 dB -14.40 dB
59,310 MHz 100,000 MHz 500,000 kHz 6.22480 GHz 57,71 dBm -54.,26 dB -14.26 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.87 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,340 MHz 500,000 kHz 6.10455 GHz -55.74 dBm -51.86 dB -11.86 dB
-59.340 MHz -39.560 MHz 500.000 kHz 6.10623 GHz -55.03 dBm -51.16 dB -11.50 dB
-39.560 MHz -20,780 MHz 500,000 kHz 6.12857 GHz -47.54 dBm -43,67 dB -17.00 dB
-20.780 MHz -19.780 MHz 500.000 kHz 6.14423 GHz -44.80 dBm -40.92 dB -21.12 dB
19,780 MHz 20,780 MHz 500,000 kHz 5,18577 GHz -44.75 dBm -40,87 dB -21.07 dB
20.780 MHz 39.560 MHz 500.000 kHz 6.18635 GHz -42.21 dBm -38.33 dB -18.09 dB
39.560 MHz 59,340 MHz 500,000 kHz 6.22415 GHz -57.28 dBm -53.41 dB -13.52 dB
59.340 MHz 100,000 MHz 500.000 kHz 6.22525 GHz -57.55 dBm -53.68 dB -13.68 dB
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Ref Level 6.04 dBm Offset 16.04 dB Mode Auto Sweep
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CF 6.405 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.99 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.670 MHz 500,000 kHz 6.34368 GHz -55.04 dBm -51,05 dB -11.05 dB
-59.670 MHz -39.780 MHz 500.000 kHz 6.34618 GHz -54.26 dBm -50.27 dB -10.78 dB
-39.780 MHz -20,890 MHz 500,000 kHz 6.38338 GHz -39,83 dBm -35.84 dB -15.53 dB
-20.890 MHz -19.890 MHz 500.000 kHz 6.38412 GHz -41.48 dBm -37.49 dB -17.69 dB
19,890 MHz 20,890 MHz 500,000 kHz 6.42588 GHz -41,71 dBm -37.72 dB -17.92 dB
20.890 MHz 39.780 MHz 500.000 kHz 6.42620 GHz -40.52 dBm -36.53 dB -16.40 dB
39.780 MHz 59,670 MHz 500,000 kHz 6.46462 GHz -57.59 dBm -53.60 dB -13.63 dB
59.670 MHz 100,000 MHz 500,000 kHz 5,46472 GHz -57.62 dBm -53,63 dB -13.63 dB
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Ref Level 6.16 dBm  Offset 16.16 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.43 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,730 MHz 500,000 kHz 5,34476 GHz -54,12 dBm -50,68 dB -10.68 dB
-59.730 MHz -39.820 MHz 500.000 kHz 6.34552 GHz -54.01 dBm -50.58 dB -10.73 dB
-39.820 MHz -20,910 MHz 500,000 kHz 6.38352 GHz -39,78 dBm -36.34 dB -16.10 dB
-20.910 MHz -19.910 MHz 500.000 kHz ©6.38410 GHz -41.62 dBm -38.19 dB -18.39 dB
19,910 MHz 20,910 MHz 500,000 kHz 6.42590 GHz -40,05 dBm -36.61 dB -16.81 dB
20.910 MHz 39.820 MHz 500.000 kHz 6.42638 GHz -38.83 dBm -35.40 dB -15.20 dB
39.820 MHz 59,730 MHz 500,000 kHz 6.46364 GHz -53,10 dBm -49.67 dB -10.33 dB
59.730 MHz 100,000 MHz 500.000 kHz 6.46578 GHz -53.31 dBm -49.88 dB -2.88 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.29 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 6.38484 GHz -53,38 dBm -50,08 dB -10.08 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.38606 GHz -53.00 dBm -49.70 dB -10.07 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 6.40867 GHz -43,61 dBm -40,32 dB -13.75 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.42416 GHz -39.62 dBm -36.33 dB -16.53 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.46584 GHz -40,04 dBm -36.74 dB -16.94 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.46620 GHz -39.00 dBm -35.70 dB -15.55 dB
39.700 MHz 59,550 MHz 500,000 kHz 5,50376 GHz -54.,38 dBm -51,09 dB -11.56 dB
59,550 MHz 100,000 MHz 500,000 kHz 6.50506 GHz -54.67 dBm -51,38 dB -11,38 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.16 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,310 MHz 500,000 kHz 6.38552 GHz -56,57 dBm -53.42 dB -13.42 dB
-59.310 MHz -39.540 MHz 500.000 kHz 6.38734 GHz -55.62 dBm -52.47 dB -13.47 dB
-39.540 MHz -20,770 MHz 500,000 kHz 5,42348 GHz -42,21 dBm -39,06 dB -18.74 dB
-20.770 MHz -19.770 MHz 500.000 kHz 6.42424 GHz -45.20 dBm -42.05 dB -22.25 dB
19.770 MHz 20,770 MHz 500,000 kHz 5,46576 GHz -43,52 dBm -40,36 dB -20.56 dB
20.770 MHz 39.540 MHz 500.000 kHz 6.46622 GHz -41.17 dBm -38.02 dB -17.82 dB
39.540 MHz 59,310 MHz 500,000 kHz 6.50366 GHz -55,41 dBm -52,26 dB -12.65 dB
59.310 MHz 100,000 MHz 500.000 kHz 6.50466 GHz -55.83 dBm -52.68 dB -12.68 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.40 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.460 MHz 500,000 kHz 5,42475 GHz -53.69 dBm -50,29 dB -10.29 dB
-59.460 MHz -39.640 MHz 500.000 kHz 6.42587 GHz -53.47 dBm -50.07 dB -10.27 dB
-39.640 MHz -20.820 MHz 500,000 kHz 6.44869 GHz -44.,51 dBm -41,10 dB -14,52 dB
-20.820 MHz -19.820 MHz 500.000 kHz 6.46419 GHz -40.34 dBm -36.94 dB -17.14 dB
19,820 MHz 20,820 MHz 500,000 kHz 6.50581 GHz -39,75 dBm -36.34 dB -16.54 dB
20.820 MHz 39.640 MHz 500.000 kHz 6.51109 GHz -40.46 dBm -37.06 dB -14.82 dB
39.640 MHz 59,460 MHz 500,000 kHz 6.54361 GHz -54.64 dBm -51,23 dB -11.75 dB
59,460 MHz 100,000 MHz 500,000 kHz 6.54713 GHz -54.89 dBm -51,49 dB -11.49 dB
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